



TEST REPORT

NUMBER: SZHH00470604

APPLICANT: HENTON INTERNATIONAL LTD
RM.602, 6/F, NANYANG PLAZA,
57 HUNG TO ROAD,
KWUN TONG, KOWLOON,
HONG KONG

DATE: Mar 31, 2010

ATTN: BARRY KAM / ORANGE / SAMINI

SAMPLE DESCRIPTION:

FIFTEEN (15) SETS OF SUBMITTED ARTICLE SAID TO BE :
ITEM NAME : CERAMIC TRAYBRELLA TRAY & PLANTER.
ITEM NO. : QVC001.
MATERIAL : CERAMIC.
BUYER : MSRF.
COUNTRY OF ORIGIN : CHINA.



TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

TO BE CONTINUED

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.



KARBON M.Y. WU
GENERAL MANAGER



TEST REPORT

NUMBER: SZHH00470604

CONCLUSION:

<u>TESTED ARTICLE</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED ARTICLE SETS	U.S. FDA COMPLIANCY POLICY GUIDE PART 7117.06(2005) AND 7117.07(2005) ON CERAMIC WARE	PASS
	CONSENT JUDGEMENT BASED ON RELATED COURT CASE OF CALIFORNIA PROPOSITION 65	SEE TEST CONDUCTED

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.



KARBON M.Y. WU
GENERAL MANAGER



TEST REPORT

NUMBER: SZHH00470604

TESTS CONDUCTED

1 LEACHABLE LEAD & CADMIUM - CALIFORNIA ONLY FOR TRAY

EXAMINATION OF MARKING ON TABLEWARE

EACH SUBMITTED ARTICLE WAS EXAMINED FOR THE MARKING OF THE NAME OF MANUFACTURER/IMPORTER.

REQUIREMENT : ALL ARTICLES SHOULD BE PERMANENTLY AND INDELIBLY MARKED WITH THE NAME OF MANUFACTURER/IMPORTER IF THE ARTICLES CONTAIN LEAD OR CADMIUM.

RESULT : ALL SUBMITTED ARTICLES WERE **MARKED** WITH THE NAME OF MANUFACTURER/IMPORTER.

LEACHABLE LEAD AND CADMIUM CONTENT-INTERNAL SURFACE

AS PER U.S. FDA CPG 7117.06(2005), 7117.07(2005) AND A.O.A.C. OFFICIAL METHODS OF ANALYSIS 17TH EDITION (2002) METHOD 973.32 BY ATOMIC ABSORPTION SPECTROPHOTOMETRIC ANALYSIS.

<u>TESTED ARTICLE</u>	<u>INTERNAL DEPTH (mm)</u>	<u>VOLUME OF LEACHING SOLUTION (mL)</u>	<u>LEAD (ppm)</u>	<u>CADMIUM (ppm)</u>
(1)	19	550	<0.05	<0.03
(2)	20	560	<0.05	<0.03
(3)	20	560	<0.05	<0.03
(4)	20	560	<0.05	<0.03
(5)	19	550	<0.05	<0.03
(6)	19	550	<0.05	<0.03
(7)	20	560	<0.05	<0.03
(8)	19	550	<0.05	<0.03
(9)	19	550	<0.05	<0.03
(10)	20	560	<0.05	<0.03
(11)	20	560	<0.05	<0.03
(12)	19	550	<0.05	<0.03
AVERAGE :			<0.05	<0.03
LIMIT (U.S.FDA - FLATWARE) :			3.0	0.5
LIMIT (U.S.CALIFORNIA - FLATWARE) :			0.226	1.853

REMARK : ppm = PARTS PER MILLION = mg/L
< = LESS THAN

THE CALIFORNIA LIMIT WAS QUOTED FROM THE CONSENT JUDGEMENT NO. 938430 SETTLED BY SUPERIOR COURT OF THE STATE OF CALIFORNIA FOR THE CITY AND COUNTY OF SAN FRANCISCO, FOR CERAMIC WARE - FOOD AND BEVERAGE USE PRODUCTS (INTERNAL) BASED ON THE CALIFORNIA PROPOSITION 65.

DATE ARTICLE RECEIVED : MAR 26, 2010
TESTING PERIOD : MAR 26, 2010N TO MAR 29, 2010



TEST REPORT

NUMBER: SZHH00470604

TESTS CONDUCTED

2 LEAD AND CADMIUM CONTENT IN SURFACE WIPE SAMPLE - CERAMICWARE

FOOD AND BEVERAGE USE PRODUCTS

WITH REFERENCE TO NIOSH 9100.

	<u>RESULT (µg)</u>	<u>LIMIT (µg)</u>
LEAD(Pb)	0.9	1.0 (MAX.)
CADMIUM(Cd)	<0.7	4.0 (MAX.)

REMARK : < = LESS THAN
µg= MICROGRAMME

TESTED SAMPLE :

WHITE/BLACK/GREEN/DARK GREEN/ORANGE/RED/PURPLE GLAZED CERAMIC (TRAY).

THE ABOVE LIMIT WAS QUOTED FROM THE CONSENT JUDGEMENT NO.SF-440811 & SF-436429 SETTLED BY SUPERIOR COURT OF THE STATE OF CALIFORNIA FOR THE CITY AND COUNTY OF SAN FRANCISCO, FOR CERAMICWARE FOOD AND BEVERAGE USE PRODUCTS BASED ON THE CALIFORNIA PROPOSITION 65.

DATE SAMPLE RECEIVED : MAR 26, 2010
TESTING PERIOD : MAR 26, 2010 TO MAR 29, 2010

3 LEAD IN SURFACE WIPE SAMPLE

WITH REFERENCE TO NIOSH 9100.

RESULT LEAD : 0.9 µg

LIMIT : 1.0 (MAX.)

REMARK : µg= MICROGRAMME

THE ABOVE LIMIT WAS QUOTED FROM THE CONSENT JUDGEMENT NO. SF-436928 SETTLED BY SUPERIOR COURT OF THE STATE OF CALIFORNIA FOR THE CITY AND COUNTY OF SAN FRANCISCO, FOR LETTER POTS AND OTHER PLANTERS BASED ON THE CALIFORNIA PROPOSITION 65.

TESTED SAMPLE :

WHITE/BLACK/GREEN/DARK GREEN/ORANGE/RED/PURPLE GLAZED CERAMIC (PLANTER).

DATE SAMPLE RECEIVED : MAR 26, 2010
TESTING PERIOD : MAR 26, 2010 TO MAR 29, 2010

END OF REPORT